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SABA
Bricanyl Turbohaler
Terbutaline SOOmcg

dry powder

Ventolin Accuhaler

Salbutamol 200mcg

dry powder

Ventolm Evohaler

Salbutamoi lOOmcg

aerosol

Salamol Easl-

Breathe

Salbutamoi lOOmcg

Airomir Autohaier

Salbutamoi lOOmg

aerosol

Easyhaler

salbutamol

Salbutamol 100 & 200mcg

dry powderaerosol

100 dose. £6.92
200dose, £1.50 200 dose, £6 200duse. £6.02 200dobe, £3.31,£6.63 i

Corticosteroid LAMASAMA

Spiriva Handihaler
Tiotroplum ISmcg dry powder caps

ClentI Modulite

Beclometasone

50,100, 200

& 2S0mcg

aerosol

Atrovent

Ipratropium 20mcg

aerosol

QVAR
Beclometasone

50 & lOOmcg
aerosol

20-40mcg

3-4 times

dally

/a 50-200mcg

^ (up to 400mcg)
' i twice dally

200-400mcg

(up to Img)

twice dally

ISmcg

once dally
30 dose, £34,87, £33.50 (caps only)

200dose, £5.56
200dose, £3.7C,f7.42

£16.17,£16.29

QVAR Easi-Breathe
Beclometasone

50 & lOOmcg

aerosol

QVAR Autohaier
Beclometasone

50 & lOOmcg

aerosol

Serevent Accuhaler

Salmeterol 50mcg

dry powder

Serevent Evohaler

Salmeterol 25mcg aerosol

SOmcg

(up to lOOmcg)
twice dally

SOmcg

(up to lOOmcg)

twice dally

50-200mcg

i (up to 400mcg)

: twice dally

S0-200mcg

(up to 400mcg)

twice dally ?00dose. £7.87
£17.21

120 dose, f29.2C

200dose, £7.74,£16.95

Easyhaler formoteroi
Formoterol 12mcg
dry powder

Oxis Turbohaler

Formoterol 6

& 12mcg

dry powder

Flixotide Evohaler

Fluticasone 50,

125 & 250mcg

aerosol

Flixotide Accuhaler

Fluticasone 50,100, 250 &

500mcg dry powder

12 meg

(up to 24mcg)
twice daily 120do5e. £23.75

6-12mcg

(up to 24mcg)

twice daiiy
100-500mcg

(up to Img)

100-500mcg

(up to Img)

twice daily 170dose, £5.44,£21.?6
'  £36.14

twice daily OOdose. £638,£8.93
f7],76.f.36.14

ilrJaBSStKMAaitiU.'. wSy^398*re«K65'.-.-".e..i .ic.taV -.

CombinationPulmicort Turbohaler

Budesonide 100,

200 & 400mcg

dry powder

Easyhaler budesonide
Budesonide 100,

200 & 400mcg

dry powder
Seretlde Accuhaler

Fluticasone 100, 250 & SOOmcg

+ 25mcg Salmeterol

dry powder

Seretide Evohaler

Fluticasone 50,125 &

250mcg + 25mcg

Salmeterol aerosol
100-400mcg

(up to SOOmcg)
100-400mcg

(up to BOOmcg)

twice dally

■

twice daily 7°" "
'  £11J4.£13.86 2 puffs twice daily 1 dose twice daily

60dose, £18.00. £35.00.

£40.92

!20do5e, £18.00,

£35.00, £59.48

Spacers should be cleaned monthly and replaced every 6-12 months Symbicort Turbohaler
Budesonide 100, 200mcg

+ 6mcg Formoterol

& Budesonide 400mcg
+ 12mcg Formoterol

dry powder

Fostair

Beclometasone lOOmcg

+ Formoteroi Smcg

aerosol

Volumatic

Large volume spacer
for most aerosol

Inhalers

AeroChamber

Medium volume spacer for most aerosol

inhalers

m 9^

Also available with

child mask
Use as prevention or

reliever - see BNF

Use as prevention or
.. A....- 170dose. £29,32

reliever-see BNF ^
Also available with infant or chi d mask

Not an exhaustive list Always prescribe in conjunction with relevant guidance and prescribing information. Adult dosing and prices as per BNF February 2015
Paul Lord, GPST4 ACF, Bradford VIS



Use of inhaled therapies in chronic obstructive pulmonary disease

Breathlessness and exerdse limitation

Exacerbations or

persistent breathlessness

Persistent exacerbations

\  or breathiessness >

Off«r ihcfApy (strong avidonco} V- Comidf tharapy (km ttrong avidanct)

FEV, a 50%

Long-actir>g
muscarinic antagonist

OtKontsnut

thort-MtIng muKarink

OHor long^tKting ntutcarink
antagonbt m praf«ftr>ca to ragiMar
thort'Kttng mutcarink arvta90«Mft

lourtimtsaday

Offar k>n9-acting mutcarinie
antagonist in prafaranca to ragular
ihortHKting mtMcanrtk antagonkt

four ttmat a day

Long-acting
muscarinic antagonist

DvKontinua

•hort-acting musunnk antagonkt

Long-acting
muscarinic antagonist

plus
long-acting betaj agonist

phis
inhaled corticosteroid

in a combination inh^r

Long-acting beta] agonist
plus

inhaled corticosteroid
in a combirtataon inhaltr

Considar iong^acting bttaj agonist pht
)ong«actirtg muscarink antagonisl if

iidMilod osnkostarotd daclinod

or not toiorattd

Long-acting beUj agonist
plus

inhaled corticosteroid
in a combifMtion inhaltf

Considor long*»cttng b«ta/ agonist ptkn
lofig^ing muscarink antagonist If

tnbalod cortkostarokl doclinod

or fiot lottratod

Short-acting beta2 agonist as required
(may continue at all stages)

or

short-acting muscarinic antagonist
as required

0

1 Patients should sUrt Ireatmcfrt at the step moat appropriate to ttw
initid sevcrHy of their asthma. Check concordarKc and reconnder

^agnosb if response to treatment is unexpectedly poor.
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Ifthaicd short-actins P

Add Inhaled steroU 200400

mcf/day"

400 meg is an appropriate

stattint dose lor many patierds

Start at doN of MibM

ftcroW i^fHtipriatc to
wvcrHy ̂  diieaM.

1. Add inhaled tont-adini
p, itonifl OABA)

2. Assess control of adhmai

■ good reofome to
LABA • coreinue LA8A

• benefit from LABA bet

control still biadcgualc
• continue LABA and

mcrease inhaled steroid

dose to BOO meg/day' (if
not already cm this dose)
• no rctoonae to lAlA

• stop LABA and increase
ir^ated steroid to 800

meg/ day-*lf ointrol
Aill inadequate, inititule
trial of oth^ theraplet,
feukolrierte receptor
antagonisl orSR
theophyllirw

Condder trials of]

• increasing inhaled steroid
up to 2000 mcgAlay*

• addition of a fourtfi drug
e.g. leukotrienc receptor
antagonist, SR Ihcophylline,
p, agonist tablet

Use daily steroid taUtt
in IcMresi dose providing
adequate contrd

Maintain hi^ dose inhaled
steroid at 2000 mcgAiay*

h
Consider other treatments to

minimise the use of steroid

tabiM

Refer patient for speddbt care

STEPS

STEP2

Conntwtoua or froquanc
UM of oral steroids

Initial add^ thorapT

■ BOP or cquivalcnl

COPD pathway taken from BNF February 2015, adapted from NICE CGIOI. Asthma management in adults from BTS/SIGN guideline 2014,
Paul Lord, GPST4 ACF, Bradford VTS
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